



1855 East 122nd Street
 Chicago, IL, US, 60633
 773.646.4500 / 773.646.6128

REF/BOL:81165483

Heat #: M65450G23	Made In: US	Melted and Poured In: US
--------------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.2	0.73	0.014	0.009	0.01	0.037	0.03	0.005	0.002	0.01	0.05	0.001	0.001	0.0002	0.007

Material Group# : 050030375	Certification: ASTM A500-21 GRADE B&C
------------------------------------	--------------------------------------------------

Yield	Tensile	Eln.2ln	CE
067593 Psi	076709 Psi	33.6 %	0.34

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
USSTEEL	GARY, IN	BOF	34.20%	19.80%	14.40%	100.00%	500.00

Material	Customer Item	Customer Note
5.0x3.0x375x40'0"0(3x3).		

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
M801141616	9	SSW136949	0001936178	
M801141617	9	SSW136949	0001936178	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1

